


Revision 0 - 6/15/01 

  
 
 
 
 

 
 

U.S. Environmental Protection Agency 
Environmental Technology Verification Program 

For Metal Finishing Pollution Prevention Technologies 
Verification Test Plan 

 

for the 
 

Evaluation of Hydrometrics, Inc. High Efficiency Reverse Osmosis 
(HERO) Industrial Wastewater Treatment System 

 
Revision 0 

 
 

June 15, 2001 
 
 
 

 
Concurrent Technologies Corporation is the Verification Partner for the EPA ETV Metal 
Finishing Pollution Prevention Technologies Center under EPA Cooperative Agreement 

No. CR826492-01-0. 

 
 
 
 

 



Revision 0 – 6/15/01 

 

        
 
 
 
 

 
 

U.S. Environmental Protection Agency 
Environmental Technology Verification Program 
[...]
reduction/utilization, and is consistent with the recommendations of the National Metal 
Finishing R&D Plan.    

 6 



Revision 0 – 6/15/01 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

STEP #1: WEAK ACID CATION (WAC) ION  
EXCHANGE (HARDNESS REMOVAL) 

pH ≈ 4.5 

Ca
Mg 
Na2 

(HCO3)2 
SO4 
Cl2 

    Ca 
+  H2Z  =  Mg 
    Na2 

 2CO2 
Z  +  2H2O  + H2SO4 
 2HCl 

 Ca 
During Regeneration: Mg     Z  +  HCl  =  H2Z  + 
 Na2 

Ca 
Mg     Cl (Concentrated Waste Brine Solution) 
Na2 

Wastewater from Pretreatment  

HCl 
(Regenerating Solution) 

STEP #2: MEMBRANE DEGASIFICATION 
(ALKALINITY REMOVAL) 

H2SO4 

pH ≈ 4.5 
H2CO3        H2O  + CO2 

Atmosphere 

Air 

STEP #3: HIGH PH REVERSE OSMOSIS 
(CONTAMINANT REMOVAL) 

NaOH 

pH ≈ 10.0 

H2O 

O&G, SS, Metals, Biologicals & Other 
Organics 

(Waste Brine Solution) 

To POTW 

Membrane 

To Pretreatment 
Clarifier 

(if available) 
OR

To POTW 

Recycled Water (RO Permeate) 
To Process or POTW 

Figure 2: HERO System Chemical Reactions

 7 



Revision 0 – 6/15/01 

3.0 PROCESS DESCRIPTION 
 

3.1 Equipment and Flow Diagram 
 

The technology utilizes proven and available “off-the-shelf” equipment components.  The 
equipment is compact (about 8' x 20' depending on flow and application), skid mounted, 
and modular for simple expansion.  Electrical service of 480 volt, 50 amp, 3-phase, 60 Hz 
is required.  Operations are automated and simple, reportedly resulting in low operation 
and maintenance costs.  The unit usually operates in a continuous mode, although it also 
has the capability to operate in a batch mode.  Existing RO systems can be easily 
retrofitted to operate in the HERO configuration.   

 
In the HERO process, weak acid cation (WAC) ion exchange is used to remove sodium 
and hardness associated with alkalinity.  Other cations (such as copper, barium, iron, 
manganese and zinc) are also removed.  Treated water is slightly acidic.  The bicarbonate 
alkalinity in the water is converted to carbon dioxide.  Additional acid may be added to 
convert the remaining alkalinity to carbon dioxide.  After degasification in the next step, 
the TDS is reduced according to Hydrometrics.  The WAC is regenerated periodically 
using sulfuric or hydrochloric acid.  The concentrated waste brine solution is mixed with 
the RO reject stream for disposal.  Alternatively, Hydrometrics says the brine solution 
could be recirculated to a clarifier, if one is used as pretreatment to the HERO system 
for further precipitation of any remaining contaminants. 

 
After WAC ion exchange treatment, the water is passed through a counter-current air 
stripper (membrane degasifier) to remove the carbon dioxide created in the WAC ion 
exchange process.  This step removes the buffering capacity of the water, thereby 
minimizing caustic addition in the next step.  In the high pH RO step, a small amount of 
caustic is used to increase the pH prior to treatment.  Operating at high pH has several 
important advantages: 

 
Fats and oils are emulsified.  These materials are kept in solution and rejected rather 
than plating out on the membrane surface. 

• 

 
Silt fouling is eliminated.  Membranes used in normal RO systems become fouled 
with silt, biological growth and organic matter.  When this occurs, the membranes are 
cleaned with softened water at pH 10.  HERO systems operate continuously with 
softened feed water at pH 10.  Silt and organic matter are continuously cleaned from 
the membrane surface and biological growth is eliminated.  

• 

 
Silica solubility is increased.  Increased silica solubility at high pH prevents silica 
scaling on the membrane.  Silica can often be a limiting factor controlling the 
recovery limit of an RO system. 

• 

 
Weak organic acids are ionized.  Low concentrations of these acids can foul 
membranes unless they are ionized.  Once ionized at high pH, the membranes reject 
these acids. 

• 

 8 



Revision 0 – 6/15/01 

Industrial wastewater quality is inherently site-specific.  Accordingly, wastewater 
treatment systems are generally designed for specific applications.  For example, feed 
water with elevated hardness, total hardness in excess of total alkalinity, high TSS, or 
high oil and grease may require additional pretreatment prior to the HERO system.  
This pretreatment may include filters, strong acid cation (SAC) ion exchange, or 
clarifiers.  For reasons like this, HERO systems are designed to address the specific 
wastewater quality characteristics of the host facility.   

 
Figure 3 shows a photograph of a full-scale, 90 gpm, permanently installed HERO 
system. 

 

 
 

Figure 3: HERO Wastewater Treatment System 
 

3.2 Test Site 
 

The host site selected for testing is Honeywell FM&T’s KCP in Kansas City, Missouri.  
Honeywell FM&T, a prime contractor for the DOE, manages and operates the 
approximately one million square foot KCP.  Honeywell FM&T is a division of 
Honeywell, headquartered in Morristown, New Jersey.  Honeywell and its divisions 
produce many high-tech products for consumer and government use. Virtually every 
form of air transportation depends on at least one of Honeywell’s systems, including 
every manned space flight since the beginning of the U.S. space program. 

 
The KCP is a state-of-the-art facility that manufactures a wide array of mechanical, 
electrical, and engineered material components for the DOE.  The KCP was established 
in 1949.   

 9 



Revision 0 – 6/15/01 

The KCP manufactures electronic, mechanical, and engineered material components for 
national defense systems.  Within the engineered material components operations they 
have capabilities for applying and evaluating low and zero volatile organic carbon (VOC) 
paints, dry film lubricants, and powder coatings.  Plasma, electrophoresis, and chemical 
surface pretreatments are also available.  Electroplated coating applications include 
copper, tin, tin-lead, zinc, cadmium, nickel, electroless nickel, hard and soft gold, 
rhodium, and black and brown oxides. They electroform copper, nickel, and gold.  On 
difficult-to-plate substrates, a combination of vacuum deposition and electroplating is 
used to achieve adherent coatings.  

 
The microelectronics manufacturing division of the facility consists of 19,000 square feet 
(ft2) of clean-rooms, 1,800 ft2 of laser rooms, and 26,000 ft2 of manufacturing and 
support area.  

 
Capabilities include Thin Film Networks, Thick Film Networks, and Low Temperature 
Co-fired Ceramic Networks.   Several film materials including titanium, palladium, 
palladium-gold, platinum-gold, gold, silver, copper, and chromium are applied to a 
variety of substrate materials using processes such as electroplating, sputtering and 
physical vapor deposition (PVD).  

 
Figure 4 shows a detailed schematic of the HERO industrial wastewater treatment 
application complete with sampling points. 

 
3.3 KCP Conventional Wastewater Treatment System  

 
3.3.1 Copper Recovery & Cyanide Oxidation 

 
Copper will be recovered from the plating shop cyanide rinse water waste stream 
by employing a separate WAC ion exchange unit supplied by Hydrometrics, Inc.  
Copper/cyanide bearing rinse waters are formed when drag-out or drippage from 
cyanide plating baths contaminate rinse baths during normal copper plating 
operations.  This separate unit will remove copper that is complexed with cyanide.  
Normally, metals recovery with the HERO process is achieved in the WAC ion 
exchange unit that is integral to the three-step treatment process.  However, since 
cyanide oxidation results in copper precipitation, copper removal is more efficient 
prior to the cyanide oxidation process.  A full-scale separate WAC ion exchange 
unit would be regenerated with sulfuric acid; however, no regeneration will be 
necessary during the verification test.  The quantity of recovered copper will be 
calculated by doing a mass balance for copper on the influent and effluent of the 
WAC unit.  The treated water will then go through the normal cyanide oxidation 
process.  This is necessary to prevent health and safety issues associated with the 
release of cyanide gas later in the treatment system.  

 

 10 



Revision 0 – 6/15/01 

Cyanide 
Wash 
Water

“Other” 
Metal 

Finishing 
Wash 
Water

Chromium 
Wash 
Water

WAC Ion 
Exchange

Cyanide 
Oxidation

Precipitation/
Clarification

Pre-Filtration SAC Ion 
Exchange

WAC Ion 
Exchange

Membrane 
Degassification

High pH 
Reverse 
Osmosis

HERO™ Process Boundary

H2SO4
(R)

NaOCl

Cu
(Solution)

To 
Recycler

Chromium 
ReductionMBS

Lime - Ca(OH)2

Metals & FOG
(F-Listed Waste)

Suspended
Solids

Salt Brine
(R)

Hardness

HCl
(R)

Hardness
CO2

To Air
H2SO4

Air

NaOH
Dissolved

Solids
To Sewer

X
SP-A

X  SP-B

X  SP-D

SP-A = HERO™ Influent SP-D = RO Waste Solution 
SP-B = HERO™ Effluent SP-E = Metals Recovery Influent 
SP-C = WAC Waste Solution SP-F = Metals Recovery Effluent

Regeneration/Backwash Waste

Acid & 
Caustic 
Wash 
Water

= Plating Process Wash Waters

= Existing KCP Water Treatment System

= HERO™ Pretreatment Steps For KCP Water

= Standard HERO™ Wastewater Treatment System

(R)  = Regeneration Solution

SP-C
X

X  SP-E

X  SP-F

 
Figure 4: HERO Wastewater Treatment System Diagram – Detailed 

 
3.3.2 Chromium Reduction 

 
A conventional step of the KCP wastewater treatment process is the reduction of 
chromium in the chromium plating rinse waters.  The chromium plating rinse 
waters are treated with metabisulfite (MBS) in order to reduce chromium in the 
hexavalent state to the more stable and less toxic trivalent chromium state.  The 
effluent from this step moves directly to the next step, precipitation/clarification. 

 
3.3.3 Lime Precipitation & Clarification 

 
Spent rinse water from the cyanide oxidation, chromium reduction, acid and 
caustic rinse water, and other finishing rinse water (aqueous degreasing, cleaning 
and rinsing) are then commingled in 3,750 gal flash mix tanks, where they are 
treated with a sodium hydroxide/lime slurry and mechanically mixed.  They are 
pumped at a rate of approximately 170 gpm into the conventional wastewater 
treatment system.  Up to 80,000 gal of combined wastewater per day are treated in 
this conventional lime precipitation/clarification unit during the single 10-hour 
operating shift.  This system removes metals and O&G, and provides a consistent 
water quality feed to the remainder of the treatment system.   
 
 

 11 



Revision 0 – 6/15/01 

The concentrated reject from the clarifier will continue to be pressed, dried, and 
sent for disposal as an F006 waste. 

 
3.4 Hydrometrics Mobile HERO Unit Installation at KCP 

 
3.4.1 Pretreatment 

 
3.4.1.1 Prefiltration & SAC Ion Exchange Treatment 

 
The HERO system will be installed online and operated continuously.  
Wastewater from the prefilter is pumped through the HERO system at a 
flow rate of about 15 gpm.  In addition to the normal three-step HEROTM 
process, prefiltration of the post-clarified feed water to remove residual 
suspended solids and a SAC ion exchange process will be used for 
verification testing due to the high hardness-to-alkalinity ratio.  (SAC ion 
exchange treatment will not be required for full-scale treatment if pre-
softened water is used.  A standard water softener would be used to treat 
all make-up water and eliminate hardness from the process water circuit.)  
SAC ion exchange treated water is then sent to the first step in the 
standard HERO process, the WAC ion exchange unit.   

 
3.4.2 HERO System 

 
3.4.2.1 WAC Ion Exchange Treatment 

 
Wastewater from the SAC ion exchange flows into the WAC ion 
exchange step of the HEROTM process to remove all remaining hardness.  
Because the WAC resin is in acid form, this step also lowers the pH of the 
water to 4.5, and converts carbonate and bicarbonate to carbon dioxide.  
This unit is regenerated using a dilute solution of hydrochloric acid.    

 
3.4.2.2 Membrane Degasification 

 
From the WAC ion exchange outlet, the wastewater goes through 
degasification to remove carbon dioxide.  This inexpensive step removes 
the buffering capacity of the water, minimizing pH adjustment costs.  Acid 
addition prior to the degasifiers may be necessary to lower the pH to 4.5 
for complete carbon dioxide conversion. 

 
3.4.2.3 pH Adjustment and Reverse Osmosis (RO) 

 
The final step in the HERO system is adjustment to pH 10 and RO 
treatment.  Operating the RO at high pH avoids bio-fouling and silica 
scaling, and enhances silt rejection.  Treated wastewater is returned to the 
rinse water make-up system at a flow of about 15 gpm.  Dissolved solids 
are discharged to the sewer. 

 12 



Revision 0 – 6/15/01 

The 15 gpm unit installed at the KCP for verification will process about 
7,200 gallons per day (gpd) (based on 8 hrs/day operation).  If selected for 
permanent installation, a 100–200 gpm HERO system would be 
scheduled to be installed in late 2001/early 2002 and will treat all of the 
KCP process wastewater, with a capacity of 48,000–96,000 gpd (based on 
8 hrs/day operation). The concentrated brine solution that is generated 
during the ion exchange step will be recirculated back to the conventional 
wastewater treatment system where any remaining metal cations will settle 
out in the clarifier.  The waste brine solution from the reverse osmosis step 
of the HERO process will be directly discharged to the sewer in the 
permanent installation configuration.  Zero liquid discharge is not being 
pursued at the Honeywell facility.  With the 15 gpm unit, Hydrometrics 
estimates that about 5 percent or 360 gpd of waste brine solution will be 
generated by the HERO process (also based on 8 hrs/day operation).  If 
selected for permanent installation at the KCP, the full-scale, 100–200 
gpm HERO system waste brine generation will increase to about 4,000 
gpd (based on 5 percent of 80,000 gpd – KCP’s current treatment flow).  
This wastewater discharge volume sounds like a large quantity, but would 
be a 95 percent reduction in wastewater discharges to the POTW from 
their current 80,000 gpd. 

 
Pictures of a 15 gpm, mobile HERO system like the one that will be 
installed at the KCP for the verification test are provided for reference in 
Figure 5. 

 

 
 

Figure 5: KCP’s Mobile HERO System 
 
4.0 EXPERIMENTAL DESIGN 
 

4.1 Test Goals and Objectives 
 

The overall goal of this project is to establish the technical and economic performance 
parameters that will enable a potential user to determine if the Hydrometrics HERO 
wastewater treatment system is appropriate and feasible under their specific operating 
conditions.  The objective of testing is to generate the analytical data and performance 
observations required in supporting these technology verification efforts.  

 13 



Revision 0 – 6/15/01 

The following are statements of specific project objectives: 
 

Evaluate, document, and verify the performance of the separate HERO wastewater 
WAC ion exchange treatment technology for the recovery of copper that builds up in 
the process rinse water during the cyanide-containing finishing operations.  
Characterize the recovered copper for salability options. 

• 

• 

• 

• 

 
Evaluate, document, and verify the HERO wastewater treatment technology’s 
removal efficiency for TDS, O&G (as HEM), Ag, Al, As, Ba, Ca, Cd, Cl, CN, Cr, Cu, 
Fe, Hg, Mg, Mn, Mo, Na, Ni, Pb, Sn, Zn, total residual chlorine, sulfate, nitrate, 
sulfides, chloride, fluoride, dissolved silica, total alkalinity, TOC, and TSS that 
accumulate in process rinse waters during finishing operations. 

 
Quantify the energy required to operate the system.  Primary energy users include the 
electrical service to the automated system, instrument readouts, and the liquid feed 
pumps. This information will be used to estimate operating costs for the HERO 
wastewater treatment system. 

 
Quantify environmental benefit by determining the reduction in wastewater disposal 